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PROVAL CERTIFICATE

¢ 55 Ay b aslial

This 1s to certify that
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Epoxy Sealer
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Product code: EPOTAK@MTR020200
EPOTAK@MTR020200 :_Jsuame IS

Manufactured by
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TAKRANG KAR Co.
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[s found to comply with
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ACS Approval plan for Type Approval

Based on ACS Guide (PF/GD/12)

Application
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_ Anticorrosive sealer / Intermediate coat for steel surface
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Certificate No.: ASIA/CE/02/040
[ssue Date: \¥.Y/-8/V- — 01 Aug. 2023

Expiry Date: \¥-Y/+0/<A—30 Jul. 2024 ' ,

File No.:0I23TA8070
Page 1 of 2

This certificate will be valid til! the date of expiry, unless the applicant makes any changes and modifications to the approved product which have not
been notified to, and agreed with ACS. The applicant is obliged.to maintain the quality of the approved product in the condition agreed with ACS.
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Fax: (+98) 21 880 25 558

Email: info@asiaclass.org
Web: www.asiaclass.org
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Product Specification: s Jpuaines Cladiiy

Commercial name: 8,5 L
Epoxy Sealer ew oY gl
Produc’; Code: i gaze WS L
EPOTAK@MTR020200 EPOTAK@MTR0?202 )"
Color: W |
Gray ey
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Application / Limitation of this certificate:

it is presumed that the film thickness applied is in Sl avog b Gillae 48, )0 old Culbs &5 on (403
accordance with the manufacturer's recommendation. W PP N L3 LRV B ER VAW Y
Approval references: | dolinleS (pl jodo (gl 2wl 590 a3y
Client request letter No.: 01F662 , VG ESY toyles s SUle sl )3 i

Laboratory test reference No.: RA/14021/21/1A

Ky o&ings) RA/4021/21/TA ikl gl ! oylest
(Institute for Color Science & Technology-ICRC) e 55 -f AR :
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Test result:

21.3 flat
77.30%

Solid contents (by volume) 62.93%
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Densi 1.376 (gr/cm?)
675
9.5 m*/lit
2:30 @25
| week @ 25

_ Min Time to Over Coat 12 hrs
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Validity of this certificate could be evaluated by visiting : 03l b Ll (ga003) () oGl 5a)b ) deliaaleS ol el
ACS website: www.asliaclass.org ol (o) S WWW.aSIAClass.0rg
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